N
N X kX O P 9 1 XXX
@\\ .f\ S Ttem Spare parts Q'ty
° . 1 |WALL BRACKET 1
. / 2_|EXTENSION TUBE A 1
3 |EXTENSION TUBE B 1
o L e 4 |FIXED TUBE 1
& 5 |SCREW BH 3/8"-16UNC*L58mm 4
o 6 [NYLON NUT 3/8"-16UNC 6
. 7 |SCREW CAP M6*P1.0*L12mm 4
o ! 8 |[FROMARM 1
9 |EXTENSION ARM 2
° ! 10 [JOINT ASSEMBLY 2
. . 11 _[FIXED PLATE 2
- (3 12 |PLASTIC FLANG ©7/8"* 10 4
o 13 [SCREW BH 3/8"-16UNC*L3" 2
! 14 |SCREW CAP 5/16"-18UNC*L3/4" 8
o WITH 2WASHERS




	圖頁1
	工程視圖1


